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Standard Spare Part Part Number    MOQ 
Price 
(USD) 

 Price 
(EURO) 

Gear Ring Focus - Anodized 400000232 1 283.80 258.00 

Sliding Block 400000326 1 57.75  52.50 

Stopper 400000332 1 54.45 49.50 

Front Lens Cap 400001789 1 21.45 19.50 

Cam Follower Bearing Set (Includes 50 Cam Followers) 1 462.00 420.00 

PL Cap Long - Without branding 400002675 1 18.15 16.50 

UMS PL Mount - Black 400003235 1 395.45 359.50 

Index Ring Iris - Engraved 400004533 1 257.95 234.50 

PL Shim Set - Version 1 600000000061 1 122.65 111.50 

Scale Ring Focus 

20.7: 400008076 
23.7: 400008694 
27: 400002250 
37: 400007472 
47: 400007473 
57: 400007474 
77: 400007475 
107: 400007476 
137: 400007477 
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594.00 540.00 

Group Iris F27 

20.7: 400008897 
27: 400006237 
37: 400006238 
47: 400006240 
57: 400006241 
77: 400006242 
107: 400006243 
137: 400006244 

 1 991.65 901.50 

 
Group L1-L8 

Focal length 27-107 
 

 
       Group L1-L6 F137 S 

 
 
20.7-137mm 

1 On request On request 

Front Cover - Engraved 
S Type 

27: 400004867 
37: 400003797 
47: 400003803 
57: 400002724 
77: 400003793 
107: 400003806 
137: 400003149 

1 479.05 435.50 
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Front Cover - Engraved 
T Type 

27: 400008783 
37: 400008766 
47: 400008771 
57: 400008775 
77: 400008762 
107: 400008790 
137: 400008794 

1 

 
 
 

479.05 435.50 

Front Cover - Engraved 
X Type 

27: 400008784 
37: 400008767 
47: 400008773 
57: 400008776 
77: 400008763 
107: 400008792 
137: 400008795 

1 479.05 435.50 

Front Cover - Engraved 
B Type 

27: 400008785 
37: 400008768 
47: 400008774 
57: 400008777 
77: 400008764 
107: 400008793 
137: 400008796 

1 479.05 435.50 

Front Cover - Blank 20.7: 400008074 1 426.50 387.50 

End Stop Iris 

20.7: 400000577 
27: 400000577 
37: 4400000577 
47: 400000577 
57: 400000577 
107: 400000577 

2 51.70 47.00 

End Stop Iris 
77: 400006181 
137: 400006181 

2 63.80 58.00 

               Cam Ring 20.7: 400008096 1 260.70 237..00 

Iris D=28.3mm 20.7: 400008105 1 165.55 150.50 

      Cam Follower Screw 32-004186 1 36.30 33.00 

Screw ISO 14580 TX M2x5 400000525 50 0.55 0.50 

Screw ISO 14580 TX M2x4 400000725 50 0.55 0.50 

Mount Screw M2x8 Black TX6 400002697 50 1.65 1.50 

Screw M1 .6x4 Black 33-000031 50 1.10 1.00 

Screw M1 .6x5 Black 33-000032 50 1.10 1.00 

Screw M2 .0x3 Black 33-000042 50 1.10 1.00 

Screw M2 .0x4 Black 33-000043 50 1.10 1.00 

Screw M2 .0x5 Black 33-000044 50 1.10 1.00 
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Screw M2 .0x6 Black 33-000045 50 1.10 1.00 

Cover Ring 13 

27: 400003254 
37: 400001228 
47: 400004784 
57: 400005003 
77: 400000504 
107: 400002797 
137: 400003158 

1 162.25 147.50 

Cover Ring 14 - 27, 37, 47, 57mm 400005343 1 142.45 129.50 

Cover Ring 14 - 77mm 400000502 1 104.50 95.00 

Cover Ring 14 - 107mm 400005560 1 180.40 164.00 

Cover Ring 14 - 137mm 400003090 1 230.45 209.50 

Cover Ring 15 - 27mm 400005251 1 156.20 142.00 

Cover Ring 15 - 37mm 400004985 1 122.65 111.50 

Cover Ring 15 - 47, 57mm 400004002 1 162.25 147.50 

Cover Ring 15 - 77, 137mm 
    Cover Ring 16 – 107mm 

400005343 1 142.45 129.50 

Cover Ring 15 - 107mm 400002747 1 196.90 179.00 

Cover Ring 16 - 77mm 400002797 1 332.20 302.00 

Cover Ring 16 - 137mm 400008286 1 230.45 209.50 

20.7mm Follower 400008103 1 221.65 201.50 

27mm Follower 400003249 1 203.61 194.50 

37mm Follower 400001245 1 130.35 118.50 

47, 57, 107, 137mm Follower 

47: 400004786 
57: 400004989 
107: 400002569 
137: 400003092 

1 147.40 134.00 

77mm Follower 400000180 1 113.85 103.50 

Mitnehmer F20.7 400011182 1 213.95 194.50 

Mitnehmer F23.7 400008756 1 213.95 194.50 

Iris End Stops (Tool 1) 400006637 1 202.95 184.50 

Focus Bearing (Tool 2) 400006726 1 600.60 546.00 

Cylinder Cone - Rubber (Tool 3) 400006635 1 41.80 38.00 

Hourly Rate for Repairs 600000000369 1 137.50 125.00 


